
 

  
 

 
 
Source Water Protection Plan 
                for the 

Upper Ohio River Public Water Systems 
 
 
 
 
 
 

September 2012 
 
 
 
 
 
 

Buckeye Water District 
City of Toronto 

City of Steubenville 
 
 
 

with assistance from the Ohio Environmental Protection Agency  
and the Ohio River Valley Water Sanitation Commission 

 
 



 

i 

Table of Contents 
 

 
   Page 
 

Executive Summary ………………………………………  1 
 
Purpose …………………………………………………….  5 
 
Background ………………………………………………..  5 
 
Identification of Local Source Water Concerns ………..         9 
 
Prioritization of Potential Contaminant Sources ………        19  
 
Source Management Strategies …………………………        19 
 
Contingency Planning ……………………………………         22 
[...]
Other programmatic measures :   
 

• [If local ordinances are in place that are designed to protect the Ohio River from 
releases of hazardous materials]: Has the ordinance achieved its purpose?  (If 
not, why not?)  Should it be revised to be more effective? 

 
• [If local ordinances are not in place]:    Do we have reason to be concerned about 

how the drinking water source protection area may be used in the future?  
Should we consider trying to better protect it through a local ordinance?   

 
Pollution Source Control Strategies:   

• Have we followed our own schedule of implementation/timeline (pages 2-4) for 
each of the pollution source control strategies? 

• Are there new potential contaminant sources that need to be addressed with new 
pollution source control strategies? 

• Have we implemented any new protective strategies that are not documented 
here? 

• Did any of our strategies result in removal or elimination of a potential source? 
• Did any of our strategies result in business owners or individuals modifying 

practices to decrease the risk of contaminating the drinking water source? 
• Did our coordination with other groups (SWCDs, county EMAs, local health dept., 

local watershed group, etc.) contribute to the implementation of protective 
strategies? 

• Have the partnerships developed during plan implementation been productive? 
 

Education and Outreach:  
• Have we followed our own schedule of implementation/timeline for each of the 

educational strategies? 
• Are there any new groups in the population that we need to target with education 

and outreach strategies? 
• Have we implemented any new educational strategies that are not already 

documented here? 



 

29 

• Has education and outreach targeting any specific group resulted in actions that 
reduced or could potentially reduce the risk of contaminating the drinking water 
source? 

• Have we received additional funding to continue any particular education and 
outreach strategy?   

• Have we received any accolades, awards or recognition from outside entities or 
organizations for our educational efforts? 

• Have we had any unsolicited requests for SWAP-related education (such as 
requests for plant tours, requests for presenters/speakers at events, etc.)? 

• Did our coordination with other groups (SWCDs, local health dept., local 
watershed group, etc.) contribute to the successful development and 
dissemination of SWAP-related information? 

• Did we have sufficient staff and resources to complete all the planned 
educational efforts? 

• Have educational efforts been cost effective?  Efficient?  (Consider level of 
attendance, attentiveness and participation by audience, comments received, 
etc., vs. the cost to facilitate the event )  Should the frequency of the outreach be 
increased, decreased, or remain the same? 

• Have the partnerships developed during plan implementation been productive? 
• Have any of the target groups contacted the public water system for additional 

information about something they saw or heard about through these activities? 
 

Contingency/Emergency Response:   
• Are there any updates needed to the Contingency Plan? 
• Did our coordination with emergency responders at the local and county level 

result in better communication and handling of spill incidents that could impact 
our drinking water? 

 
Raw Water Monitoring: 

• Are there new water quality, potential contaminant source or land use issues that 
would suggest a need to expand our raw water monitoring parameters? 

• Have we partnered with another group (e.g., ORSANCO) to do more raw water 
quality sampling? 

• Do we have any reasons to conclude that raw source water monitoring can be 
cut back or is no longer needed? 

 
 
Effectiveness of Basinwide Source Water Protection Efforts.  ORSANCO is in a 
unique position to measure the effectiveness of its efforts, because every year there are 
hundreds of spills on the Ohio River.  Whenever its notification efforts enable a utility to 
avoid drawing contamination into a drinking water intake, both ORSANCO and the 
affected communities have scored a source water protection success.  ORSANCO 
annual reports documenting the year’s spill events are available at 
http://www.orsanco.org/rivinfo/pubs/orsa.asp. 
 

http://www.orsanco.org/rivinfo/pubs/orsa.asp


 

30 

Updating the Plan   
The signatories to this plan commit to meeting once a year [select month?] to discuss 
any changes that need to be made in this plan.  Circumstances that may prompt 
revisions include: 
 

• Changes in contaminant sources (new ones appear, existing ones significantly 
increase risks, decrease risks, or discontinue operations) 

• Major changes in water quality are detected; 
• Major changes are initiated in a public water system operations; 
• Additional communities wish to sign on to the plan;  
• Upon evaluation, certain strategies are deemed not worth continuing;  
• New strategies become available; etc. 

 



 

A - 1 

 
Appendix A 

 
Background information on Upper Ohio River and the 

signatory public water systems 
 

The following information is condensed and updated from the Drinking Water Source 
Assessment Reports completed in 2003-2004 for the signatory public water systems by Ohio 
EPA.   

 
 

PUBLIC WATER SYSTEM  DESCRIPTION 
 
Buckeye Water District 
Buckeye Water District operates a community public water system that serves 
approximately 10,300 people residing in the Village of Wellsville and surrounding areas.  
The source of water is the Ohio River, with two intakes located at river mile 47.25.  The 
system’s treatment capacity is currently 4 million gallons per day, with an average daily 
production of 1.29 million gallons per day.   
 
The raw water is pumped five miles to an 8 million gallon raw water reservoir.  
Treatment includes flocculation and sedimentation, followed by filtering through 4 
cluster sand filters, then pumping to a 400,000 gallon clear well.  Sodium permanganate 
is added for oxidation, and lime for pH adjustment.  Chlorine and fluoride are added 
before pumping to distribution.  During warm months, powdered activated carbon is 
used to control taste and odor.   
 
City of Steubenville 
The City of Steubenville operates a community public water system that serves 18,965 
people; in addition to the city’s residents, it sells water to the Jefferson County Water 
and Sewer District.  The source of water is the Ohio River, with two intakes at river mile 
65.2, approximately 800 feet off the shoreline.  The system’s treatment capacity is 7.5 
million gallons per day, with an average daily production of 4.6 million gallons per day.   
 
Raw water is pumped to a 6.3 million gallon raw water reservoir located next to the plant 
on University Boulevard.  Water is clarified by three superpulsator upflow clarifiers 
before being sent to four dual media filters that remove the remaining solids.  The filters 
are backwashed approximately every 72 hours.  The wastewater produced from this 
practice is currently discharged to the sanitary sewer system.  
 
Gaseous chlorine, orthophosphate and fluorosilicic acid are added prior to water 
entering the clearwell, where it resides for the required disinfection time, and then is 
pumped to five storage tanks with a total storage capacity of 2.65 million gallons.    
 
 



 

A - 2 

City of Toronto 
The City of Toronto operates a community public water system that serves apopulation 
of approximately 5,091 people with 2,020 municipal, residential and industrial service 
connections.  The treatment capacity is approximately 5 million gallons per day, but 
current average production is about 2.6 million gallons per day (MGD) with the City 
demand of approximately 0.600 MGD.    
 
The water treatment facility pumping station is located along Ohio River at the eastern 
end of Clark Street, with a 20-inch intake at river mile 59.2.  In 2005 the intake was 
upgraded with new copper and zinc coated screens and dispending capability for 
potassium permanganate treatment for the prevention of accumulated zebra mussels.  
It is inspected periodically; the last inspection was in 2005. 
 
Three 2.5 MGD raw water pumps located adjacent to the wet well at the river’s edge 
obtains suction from the wet well and discharges to the north pre sedimentation basins 
used for hold time for settling purposes.  Three 2.5 MGD intermediate pumps discharge 
to the water treatment plant located at 950 Main Street, west of the pumping station.  
The new water treatment plant was constructed and put into operation in 2005 and is 
capable of producing 5 MGD. 
 
Water treatment processes include pH control, coagulation, and organics removal 
enhanced with potassium permanganate (to address algae and mussels), poly 
aluminum chloride, lime, poly phosphate, fluoridation, sodium hypochlorite and 
powdered activated carbon.  All sludge removed during treatment is discharged to 
lagoons located west of the water treatment plant, with a ten-year storage capacity.  
The three million-gallon storage tank maintains Toronto’s distribution system and 
Jefferson County Water and Sewer demand. 
 
Jefferson County Water and Sewer District purchases bulk water from the City of 
Toronto for several additional public water systems serving a population of 
approximately 14,350 people with 5,740 municipal, residential and industrial service 
connections.  Jefferson County’s demand requires the City of Toronto water treatment 
plant to process an average of 1.6 million gallons to 2.2 million gallons extra per day. 
 
HYDROLOGIC SETTING 
The land area draining  into the Ohio River from East Liverpool to Follansbee is part of 
the Western Allegheny Plateau ecoregion.  Annual average precipitation is approxi-
mately 38 inches, of which 13.3 inches becomes surface runoff.  Land use in Jefferson 
County is 96 percent rural, of which 31 percent is farmland.  Columbiana County is 29 
percent cropland, 17.1 percent pastureland, and 33.5 percent forest.   
 
 
 
 
 



 

A - 3 

WATER QUALITY IN RIVER 
ORSANCO conducted an 18-year study of water quality trends throughout the entire 
Ohio River basin, from 1990 to 2007, based on bimonthly sampling of the river water at 
31 sampling stations.  This study 
indicated that basinwide there was a 
strong decrease in metals but a 
strong increase in chlorides and 
magnesium  (Table 1).  Statistical 
analysis of flow-adjusted concentra-
tions revealed that significantly more 
decreasing trends were found in the 
upper river than the lower river (with 
Cincinnati being the approximate 
midpoint between the upper and 
lower river).   
 
Table 2 shows that at New 
Cumberland—the sampling station 
located centrally within the area of 
critical concern--there was an 
increase in chlorides, hardness and 
magnesium and a decrease in aluminum, manganese and ammonia.  The table also 
shows a noticeable improvement in water quality at the next sampling station downriver, 
at Pike Island. 
 
 
 New Cumberland Pike Island 
Aluminum DEC DEC 
Chloride INC INC 
Iron DEC DEC 
Hardness INC 0 
Magnesium INC inc 
Manganese DEC DEC 
Ammonia as nitrate 0 DEC 
Nitrate/Nitrite INC 0 
Sulfate 0 0 
Total Phosphorus DEC DEC 
Total Suspended Solids DEC DEC 
Zinc DEC DEC 
 
 
 
 
 
 
 

Table 1.  Water Quality Trends on the Ohio River 
From ORSANCO, 2008, Long-Term Water Quality Trends of the 
Ohio River and its Tributaries, 1990-2007, page 19 

Table 2.  Ohio River Water Quality Trends Recorded at New Cumberland, WV and 
Pike Island, 1990-2008.  [Data taken from Table 4, page 21 of Long-Term Water Quality Trends of 
the Ohio River and its Tributaries, 1990-2007] 
 
 
 
 
 



 

A - 4 

The full report can be viewed at:  
http://www.orsanco.org/images/stories/files/publications/trendsreport/2008trends 
analysis.pdf 
 
A fish consumption advisory is in effect for the entire length of the Ohio River.  This 
includes a “Do Not Eat” advisory for carp and for channel catfish more than 17 inches in 
length.  There are limitations for the safe consumption of nine other species.  PCBs, 
mercury and dioxin are the major causes of fish consumption advisories. 
 
 
 
 
 
 
 

http://www.orsanco.org/images/stories/files/publications/trendsreport/2008trends

	A consent order issued by the West Virginia DEP gives the plant until Jan. 1, 2013 to meet limits for various hydrocarbons from coal tar, and sets other deadlines for various measures to be taken.  Mountain State Carbon has until June 30, 2011, to s...
	Other deadlines include completing installation of a new gravity separator solids removal system by January 31, 2012, and completing installation of a new diversion tank by February 29, 2012.

